SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.21 9.81
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.33 5.29 10.28 10.25
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.25 5.29 10.29 10.26

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
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QPSK

16QAM

Ref Level 30,00 B Offset 25008 = REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
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0001 ps 0 MHz/

05:04:03 AM 05/29/2024

Span 10.0 MHz

(GF819.0 MHz.

10001 pts 0 MHz/

05:02:42 AM 05/29/2024

Span 10.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 25008 = REW 100 kHz

Ref Level 30,00 B Offset 25008 = REW 100 kHz

- are 3008 SWT 101ms = VBW 30k Mode Auto Swesp - A 3000 SWT 101 ms & VBW 300k Mode Auto Sweep
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05:00:52 AM 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

} 0.8 g}
9.806.00 MK

(FaT9.0MHz 0001 pts.

0 Mz

Span 20.0 WAz

04:56:44 AM 05/29/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 25008 = REW 200 kHz

- At 3006 SWT 101 ms & VBW 1Mz Mode Auto Sweep. - Art 3000 SWT 0.1 ms ® VBW 1 MHz Mode Auto Sweep
i 06 abin
20 dBrw 24 156 ¢8| | | 20 do
115,069 dim 1025200 Mz ) o
B St e s Bt o P e
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Ref Level 30,00 B Offset 25008 = REW 200 kHz

MW" e M
|CF 819.0 MHz_ 10001 pts. 0 MHz/ Span 20.0 MHz | | |CF 819.0 MHz 10001 pts 0 MHz/ Span 20.0 MHz

04:57:13 MM 05/29/2024

04:58:34 AM 05/29/2024

64QAM

256QAM

Ref Level 30,00 B Offset 25008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 25008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep
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(FaT9.0MHz 0001 pts.

0 Mz

Span 20.0 WAz || (GF18.0 Mz 0001 pis

04:59:01 AM  05/29/2024

.0 MHz/

Span 20.0 WAz

05:00:24 AM 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.49 8.97
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.52 9.31 9.30
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.51 4.52 9.29 9.33

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum

Ref Level 30,00 B Offset 25008 = REW 100 kHz
SWT 1,01 ms ® VBW 300tz

h

Mode Auto Sweep

522 dbim|
82012900 MHz

20

0

o

(GFE18.0MHz 1001 prs Span 10.0 MHz
2 Marker Table

M 1 820129 MHz 19.22 dBm

m 1 816,746 61 MHz 12.34 dim

i 1 82123753 MHz 1182 dim

05:04:59 AM 05/29/2024

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 25008 = REW 100 kHz

=

Ref Level 30,00 B Offset 25008 = REW 100 kHz

= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 Mods Auto Sweep
h I
$17.22200 MHz
20 20
0 7 = 0 - -
o 7 o
(GFE18.0MHz 1001 prs Span 10.0 MHz || (GF815.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 817.222 MHz 1467 dBm M 1538 dBm Oce B 452337856 MHz
m 1 816,737 24 MHz B30 dim m 8.7 diim Occ B Gentroid B18.950 907 418 MHz
n 1 821,263 49 MHz 7.72 dém n 9,85 dBm Oce Biw Freq Offset

05:03:36 AM 05/29/2024

05:03:09 AM 05/29/2024

-5.092 581663 kHi

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 B Offset 25008 = REW 100 kHz

=

Ref Level 30,00 B Offset 25008 = REW 100 kHz

SWT 1,01 ms © VBW 300z Mode Auto Sweep - A 305 Mode Auto sweep
e ( e T
06 dlim
$20638 00 Wz $19.16000 Wz
» »
10 = = e 10 = = =
o At o
7
[T 001 prx [T 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 820,638 MHz 15.12 dBm W 1 11.06 dBm [ 4523549636 MHz
n 1 816.731 57 Mz 818 dim n 1 5.70diim Occ B Gentroid B18.989 872 207 MHe
n 1 821250 hikz 859 dim n 1 501 diim Occ B Fre Offset 10127 793 355 kHe

149 WM 05/29/2024

05:01:19 AM 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 B Offset 25008 = REW 200 kHz
SWT 101 ms ® VBW 1wtz Mode Auto Sweep

M
20
A ]
0
1
1
N |
(GFE18.0MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 816.562 MHz 18.41 dBm Occ Bw 897591649 MHz
m 1 814,307 4 MHz 14, Oce Bw Centroid BI8.795 155 237 MHz
i 1 823083 3 MHz 1349 d8m Oce B Freq Offset 204,644 763 247 kHz

04:56:17 MM 05/29/2028

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

e - s =

Ref Level 30,00 B Offset 25008 = REW 200 kHz

ultiView Spectrum
Ref Level 30,00 dBm  Offset

28008 ® REW 200 kHz

- A 3005 SWT 1.01ms & VBW 1 itz Mode Auto Sweep - an 3008 SWT 1.01ms ® VBW 1wz Mode Auto Sweep
h I
Wi
»
o Fad 7 N . e
o - o
FEIs0 Mz 001 prs O W/ Span 20.0 MHz || [CF 515.0 Wz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 £19.759 MHz 14.42 dBm Occ Bw 931057374 MHz M 1 820,079 MHz 15.02 dBm Oce B 5308928 398 MHz
n 1 8123263 Wiz 10.56 dim Occ B Centroid BI8.381 545 318 MHz n 1 8123295 iz 530 dBm Occ B Gentroid BI8.383926 105 MHz
n i 8236368 Mz 10,14 dém O B Freq Offset 18,454 682 473 kHz n i 8236364 Mz 10.75 dm Occ B Freq Offset 16,071 895 316 kHz
04:57:40 A 05/23/2024 04:58:07 A 05/23/2024
RefLovel 30.00.dBm  Offset 2508 = RBW 200 kHz RefLovel 30.00.dBm  Offset 2508 = RBW 200 kHz
SWT 101 ms = VBW 1wtz Mode Auto Swesp - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
h 1 Occupiad Bandwidth
Wi > Wi
818,681 0 Mt 818,101 0 Mt
» »
o - - . - o = e :
o, - - o, - T
L N |
» o o ™ LT Vo
# g
FEIs0 Mz 001 prs O W/ Span 20.0 MHz || [CF 515.0 Wz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 £18.481 MHz 1499 dBm Occ Bw 9.294.008 855 MHz M1 1 £18.101 MHz 11.78 dBm Oce B 9337094659 MHz
n 1 8143368 Wiz 10.16 dim Occ B Centroid BI8.383 395 459 MHz n 1 12318 MH: 651 dim Occ B Gentroid BI8.386 570045 MHz
n 1 8235304 MHz 979 dém O B Freq Oifset 16,604 541 207 kHz n 1 823655 1 MHz 7,84 dbm Occ B Freq Oifset 1342995022 ke

04:59:28 AM  05/29/2024

04:59:57 MM 05/29/202%

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

Emission masks — In-band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RB0O

Highest MASK / 1RBmax

Reflevel 30.00dBm Ofset 28008 Mode Sweep sa Reflevel 3000dBm  Offset 28008 Made Sweep saL
Count 100/100 Count 100/100
Limit Cheg C
i 20 déi "
[ i
|
0 1 10 R
I |
a - —
1 LA
10 T v T
SEM_LIMIT_002_AB5_0 A5
fl
30 ¥
\
40 - - 40 dBr
] | A
50 dBm A B - B -
’ IRV I L
B WAL S r‘" - o BUnT— s g
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Block A Center 816,50 Mz TcPower 13,00 dm REW 50,000 Kz Sub Block A Canter 821,50 MHz T Power 23.24 d6m REW 50,000 kHz
Tx Bandwidth_5.000 MHz Nene Tx Bandwidth_5.000 MHz None,

-77.10 dB

04:29:50 AM  05/28/2024

-7.500 MHz 2538 MHz 100.000 kHz . z - m 97 di =11

-2.538 MHz -2.500 MHz 813.97159 MHz -42.19 dBm -65.64 dB -22.19d8
2500 MHz 2.538 MHz X 819.021 63 MHz -39.43 dBm -62.89 dB -19.43 dB
2.538 MHz 7.500 MHz. 100.000 kHz £19.09548 MHz -22.61 dBm -46.07 dB -9.61 dB

7.500 MHz
2538 MHz
2500 MHz
2538 MHz

2538
2500
2538
7.500

100.000 kHz
300.000 Hz
300.000 Hz

100.000 kHz

MHz
MHz
Mtz
MHz

818.94179 MHz
818.97950 MHz
824.00245 MHz
824.07062 MHz

-24.55 dBm
-41.74 dBm
-36.86 dBm
-20.47 dBm

7500 MHz 2538 MHz 100,000 kHz .. z - m -37. E 7.500 MHz 2538 MHz 100.000 kHz 817.25048 MHz -53.86 dBm
2538 MHz -2.500 MHz 300000 Hz 813.991 53 MHz -27.70 dBm -50.70 dB .70 di 2538 MHz 2500 Mz 300000 Hz 818.97536 MHz 8195 dgm -105.20 dB
2500 MHz 2538 Mz 300,000 Hz 819.03741 MHz -83.27 dBm -106.27 dB 63.27 dB 2500 Mtz 3538 Mtz 300,000 He 824,005 36 MHz 3121 dBm 5345 dB
2538 WHz 7.500 Mtz 100,000 kHz 820.90069 MHz -53.51 dBm -76.50 48 4051 8 2.538 MHz 7.500 Mz 100.000 kHz 824.07062 MHz -14.51 dBm -37.76 dB
fecy o [T ] &l
04:30:30 AM 05/25/2024 04:39:28 AM 05/29/2024
Ref Level 30.00dBm  Offset 2.80 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2.80dB Mode Sweep —
Count 100/100 Court 100/100
1 Spectrom Emi
e D Limit Chee
20 diten 20 dbr
10 10
P
! |
/ |
10 di f T
7 EEM_LIMIT_002_ABS_0 | b
E - ¥ Ly
Fi
30
N bt W
-40 o, L . 20 - 40 dB iy T
T v AR AT o= STy .
Y, PPPY L RRY P e Tkl T
50 dBmj P I gyt o, Py
v N
il
CF 8165 Mz 5005 pts 5 MHa/ Span 15.0 MHz || |CF 821.5 Mz 5005 pts 5 MHz/ Span 15.0 MHz
2 Result Summary 2 Result Summary
[Sub Block A Center 81650 MHz T Power 23.46 dBm REW 50.000 kHiz Sub Block A Comter 621,50 MHz Tx Power 23.403Bm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None Tx Bandwidth_5.000 MHz Nane|

-47.95dB

-65.14 dB
-60.26 dB
-43.87 dB

04:38:47 MM 05/29/2024

Readly

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5SMHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 2,60 48

1 Spectrum Emission Mask

Mode Sweep

6L

Count 100/100

Linit Chec

RefLevel 3000 dBm  Offset 2,80 dB

pectrum Emission

Made Sweep

s6L

Count 100/100

Limit CheeH
20 dile 20 dBe -
[ \
10 - 10 i i
|
a | 1
i | ’
R /
e 3 4
30 _,f X i T
40 i 40 dBm L‘{
| A
50 dBm )ﬁ\l r B f tiy T
& el Mottt ol | i . all e Y ) .
e papnishAnne! ' 1( e ST CRSSER PR TY | | [ T RPN Bt I P T Sy
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
TxPower 2270 dBm REW 50.000 kHz Sub Black A Center 821,50 MHz Tx Power 22.53 dBm RBW 50,000 kHz
None

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

Tx Bandwidth 5.000 MHz

. z
£13.99041 MHz
819.00357 MHz
820.77641 MHz

B m
-30.15 dBm
-80.42 dBm
-54.05 dBm

-37.63 dl

-52.85 dB
-103.12dB

-76.76 d8

04:31:10 AM  05/28/2024

Ready

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

Tx Bandwidth 5.000 MHz.

-55.08 dBm
-81.95 dBm
-29.53 dBm
-14.93 dBm

817.18830 MHz
818.97950 MHz
824.00847 MHz
824,058 20 MHz.

05:13:15 AM

05/29/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 2.80 d8.

Mode Sweep

SGL

' etry
RefLevel 30.00dBm  Offset 2,80 dB

Mode Sweep

6L

Count 100/100

04:31:51 AM 05/2%/2024

Count 100/100
Limit Chee
20 diten 20 dbi
10 10
TS N e, sttt b
0 ! T
T T
| | ; a
| 1 EM_UMIT_002_ABS_0 ] \
-30 1
40 M '“.M 40 dir
- Il ey U 7 s —
Sy i MNP o bt £ e A it el o
50 dBmrr : st
Fedde
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 2283 dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 22.90d8m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z -22.34dBm d 7.500 M 2538 Mt 100.000 ki 818.960 45 MHz -22.11dBm -45.00 dB -9.11 dB
2538 MHz 2500 MHz 300,000 Hz 813991 53 MHz 37,62 dBm 6055 dB 238 Mt 3500 M 200000 Ha §18.99153 MHz m 6335 d8 -20.46 dB
2500 MHz 2538 MHiz 300,000 Hz 19.01750 MHz -37.42 dBm 6035 dB 2.500 MHz 2538 MHz 300,000 Hz 824.00546 MHz -38.18.dBm 61.07 dB -18.18 dB
2538 Wz 7500 Mz 100,000 iz 81903955 MHz -22.86 dBm 4579 dB Jr38 Mie 7500 MHe 100.000 ke £24.064 41 MHz 3023 dBm 431248 723 dB
ooy N fesy
04:40:48 AN 05/29/2024

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 30,00 dBm  Offset 280 dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.80 dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit Chech Limit Chec C
20 diew 20 dbi
™ Y
N |
10 : 10 i
| I
a
I |
b /
7 /
| !
I f
20 / I}
]
i |
40 ¢ ! 40 dBrr
¢ { P
50 dBm: Fr ﬁ\,i/"' i B v u'l"-*’\ f
| ol ) ! »~ - 1 " Pl
50 LY gy O Iy, / . \ M1l et gt AT Y \ .
| et AP ' [ “‘ R (SN SNSRI | | vt v S—— E TR N TR Tl et b
CF816.5 MH: 5005 pts 5 MHz/ Span 15.0 MHz | | [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 2152 dBm REW 50000 ki Sub Block A Comter 62150 Wis Tafower 5T d5m oW 50000 W
Tx Bandwickh 3.000 MHz None Tx Bandwidth _5.000 MHz Nonc|
-7.500 MHz 2538 MHz 100,000 kHz .. z -15.1 m -37.34 di - 7.500 MHz 2538 MHz 818.94801 MHz -76.31 dB
2538 MHz -2.500 MHz 300.000 Hz 813.98740 MHz -33.37 dBm -54.89 dB 133748 538 MHs 00 M §18.97950 MHz 10207 dB
2500 Mtz 2538 Mz 300,000 Hz 81902351 MHz -79.76 dBm -101.28dB 59.76 dB 2500 MHs 2538 MHe 824,008 37 MHz 5144 dB
2538 Hz 7.500 Mz 100000 kiz 819.04577 MHz -52.64 dBm -74.16.48 3964 d8 ey a0 M £24.048 87 MHz 3611 d8
ey - fey

04:33:10 AM  05/28/2024

04:42:08 AM 05/29/2024

Lowest MASK / Full RB

Highest MASK / Full RB

- e,
Rof Laval 300 03 Offset 2808 Mode Sweep sa Ref Level 30.00d8m  Offset 2,80 B Mode Sweep saL
Count 100/100 Count 100/100
Urmit Chee
20 diew 20 dbr
10 10
. e e o o O PP S
[ | |
I EM_LIMIT_002_ABS_0 lg
. ;
30
4
40 . . 40 dBim - !
! AT B, T T
et o A o e
e - DO LSS ot
I
608
CF §16.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz | | [CF B21.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Conter §16.50 M TxFower 1180 d8m REW 50,000 Kz Sub Block A Conter 62130 Wz T Power T182d8m ROW 50,000z
Tx Bandwidth_5.000 Mz None Tx Bandwidth_5.000 MHz Nane,
-7.500 MHz -2.538 MHz 100.000 kHz 5 z - m dl -10. 7.500 MHz 2538 Mz 100.000 kHz B18.95734 MHz -20.36 dBm 18 dl -7.36 dB
2538 MHz 2500 MHz 300000 Hz 813.99454 MHz -38.65 dBm £046 dB 18565 d8 2538 MH: 2500 MHz 300000 Hz B18.99342 MHz -39.37 dm 61.19.d8 -19.37 dB
L300 Wiz 2838 Wiz 000 f 819.00546 MHz 39.72 dBm 615348 -19.72d8 2500 MHz 2536 Mz 300000 Hz 824.00546 MHz 3855 dBm 6037 dB 1855 dB
2538 Mz 7500 Wz 100,000 iz 819.07062 MHz -2227 dbm 44.07 dB 9.27d8 2E38 Ml 7200 Mite 100000kl £24.033 55 MHz 3234 d8m “44.06 98 924 dB
[ festy N
04:41:28 AM 05/29/2024

04:32:31 AM 05/28/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z -13.4 m -34.4

-2.538 MHz -2.500 MHz 300.000 Hz 813.99342 MHz -33.47 dBm -54.29 dB -13.47 d8

2500 MHz 2.538 MHz 300.000 Hz 819.03443 MHz -83.00 dBm -103.82 dB -63.00 dB

2.538 MHz 7.500 MHz. 100.000 kHz 820.882 05 MHz -55.13 dBm -75.95 dB
[

04:33:50 AM  05/28/2024

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

817.27846 MHz
818.98439 MHz
824.006 58 MHz
824.042 66 MHz.

MUtV o
Ref Level 3000 dBm  Offset 2,80 d8 Mode Sweep S5GL Ref Level 30.00 dBm  Offset 2.80 dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit Chech Limit Chec C
20 die 20 dbi
10 + | 10
|
0 — T
I '
L .
I .
- oy
/ ! i
30 f t {
\
40 # - 40 dB
0 dB ™ &)
50 dBn i B !
[ Wiy - . Il "
&0 — iy N R i ; N "\ ]
S e B S A g P SRR | | i 7L PSP [ P e NP—— RTET I S N
CF £16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | (CF B21.5 MHa. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Blodk A Center 81650 MH: TxPower 20.82 dBm REW 50.000 kHz Sub Block A Center 821,50 MHz Tx Power 21,37 dBm RBW 50,000 kHz
Nona] Tx Bandwidth_5.000 MHz None|

-77.01 dB
-106.31 dB
-56.06 dB
-35.97 dB

04:42:48 AM 05/29/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

SGL

Count 100/100

Ref Level 30.00 dBm Offset 2.80 d8. Mode Sweep

RefLevel 30.00dBm  Offset 2,80 dB

Limit Chee

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

e

EM_LIMIT_002_ABS_0

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z -23. m di =12

-2.538 MHz -2.500 MHz 300.000 Hz 813.97649 MHz -44.82 dBm -66.13 dB -24.82 dB
2500 MHz 2.538 MHz X 819.003 57 MHz -38.71 dBm -60.02 dB -18.71d8
2.538 MHz 7.500 MHz. 100.000 kHz £19.07062 MHz -22.45 dBm -43.77 dB -9.45 dB

31 AM 05/29/2024

]
/ /
30 £ L
/ Ik
40 = 40 dBm n"'" oy .
. N N LT e R — T P e L NS
50 dBm—— b e L
o
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz T Power 2131 dbm REW 50,000 Wz Sub Block A Center 62150 Wz TxPower 2131 dBm REW 50.000kHz
Nenel Tx Bandwidth _5.000 MHz Nane

7500 MHz 2538 MHiz 100,000 kHz 818.96045 MHz -25.68 dBm

2538 MHz -2.500 MHz 300.000 Hz 818.98740 MHz . m

2500 MHz 2.538 MHz 300.000 Hz 824.00546 MHz -41.33 dBm

2.538 MHz 7.500 MHz 100,000 kHz 82403955 MHz -22.00 dBm
04:43:28 AN 05/29/2024

886-3-327-3456
886-3-328-4978

TEL:
FAX:

Page NumMASKr

: An26-12 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM

Lowest MASK / 1

RBO

Highest MASK / 1RBmax

RefLevel 3000 dBm  Offset 2,80 dB

Made Sweep

s6L

Count 100/100

Ref Level 3000 dBm  Offset 2.60 0B Mode Sweep saL
Count 100/100
¥ Specirum Emision Mask
Limit CheeH Limit Chee s
20 diew 20 dbis
r 10 .
10
N /]
a T 1
| !
10 T - 10 di 1
SEM_LIMIT_002_ABS_0 Y EM_LIMIT_002_ABS_0 [
| B T
/ \ 4
20 i
f T ]
/ X |
40 1 40 dBnr I
h |
50 dBm iy i B -
! i I
0 o, | | y /
h ] W P - ) T, -
PP s e RURNFVIRIN FYRIN| | Pvirc e S T e
CF £16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | (CF B21.5 MHa. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Tx Power 18.71 dBm RBW 50.000 kHz Sub Block A Conter 821,50 MHz TxPawer 18,66 dBm REW 50.000kHz
Tx Bandwidth_5.000 MHz None

Tx Bandwidth 5.000 MHz

-36.09 d|
-51.24 dB

-7.500 MHz -2538 MHz 100.000 kHz . z =17, m
-2.538 MHz -2.500 MHz 300.000 Hz 813.98852 MHz -32.54 dBm -12.54 d8
2500 MHz 2.538 MHz 300.000 Hz 819.01260 MHz -82.14 dBm -100.85 dB -62.14 dB
2.538 MHz 7.500 MHz. 100.000 kHz 820.804 37 MHz -57.40 dBm -76.10 dB -44.40 d8
oy -

04:35:53 AM  05/28/2024

04:44:50 AM

7.500 MHz
2538 MHz
2.500 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

817.194 52 MHz
818.98250 MHz
B824.00847 MHz
824.039 55 MHz.

-16.60 dB
-103.32dB
-53.54 dB
-37.11 dB

010520

2538 MHz

05/29/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 2.80 d8.

Mode Sweep

SGL
Count 100/

100

RefLevel 30.00dBm  Offset 2,80 dB

1 Spectrum Emission Mask

Mode Sweep

6L

Count 100/100

04:35:13 AM 05/28/2024

Limit Chee
20 diten 20 dbi
10 10
A o
o / | ] \
| | | |
e EM_UMIT_002_ABS_0 1
E A | K L
f I !
30 L ) r 4,
7 " L
40 Ll 40 db o - .
50 dB ,,M“m—‘) o L ke e b e e L PO w’n““""‘}r Mt nliasielil ot PRI
50 dBm T e P i
” . e o/
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 19.26 dBm REW 50000 ki Sub Block A Center 62150 Wz TxPower 16.25 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z - m d RIS 7.500 MHz 2538 Miiz 100.000 kHz B18.951 12 MHz -25.25 dBm 4454 dB 1229dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99153 MHz -40.45 dBm -59.71 dB -20.45 dB 2538 MHz -2.500 MHz 300.000 Hz B18.97649 MHz .42 dBm -61.67 dB -22.42 dB
2500 MHz 2538 MHz .00 Hz 819.00357 MHz -41.08 dBm 6035 dB -21.0848 2500 Mz 2538 Mz 300000 He 824.00357 MHz -46.03 dBm -65.28 dB -26.03 dB
2538 Wz 7500 MHz 100,000 Kbz 81904887 MHz -25.72 dBm -44.98 dB 127248 8 M 7200 Mits 100.000 kit 82407995 MHz 26,78 dBm 4603 d8 437848
Ready (m &t Resdy | 5
04:44:10 AN 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr

: An26-13 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Ref Level 3000 dBm  Offset 2.60 4B Mode Sweep

6L
Count 100/100

RefLevel 3000 dBm  Offset 2,80 dB

Made Sweep

100.000 kHz

2538 MHz

~7.500 MHz

. z
813.98965 MHz

Tx Bandwidth 5.000 MHz

-2.538 MHz -2.500 MHz 300.000 Hz
2500 MHz 2538 MHz 300.000 Hz 819.007 34 MHz -41.63 dBm
2.538 MHz 7.500 MHz 100,000 kHz 819.03955 MHz 23.75 dBm

7.500 MHz
2538 MHz
2500 MHz
2538 MHz

2538 Mz
2500 MHz
2538 Mtz
7.500 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

i
Limit ChecH PSS Limit Chec 55
20 dite 20 dbi
10 0
o { e o . y
10 T T T 10 s i
SEM_LIVIT_002_ABS_0 | | EEM_LIMIT_002_ABS 0 /
i i '\
. A i, ,
\ * 0
A N
a0 . 40 dBiny - T
- O ot N g et .
50k e AT “ R e L e D - w.vu,—v-"'" e —
50 dBm | v ¥ s
T E
ey
p60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CFB21.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Black A Center 816.50 MHz TxPower 20.89 dBm RBW 50.000 kHz [Sub Black A Center 821.50 MHz TxPower 20.81 dBm RBW 50.000 kHz.
Tx Bandwidth 5.000 MHz None,

-43.82 dB
-63.01 dB
-62.64 dB
-45.72 dB

B818.96045 MHz
818.97761 MHz
824.01938 MHz
824.042 66 MHz.

-22.10dB
-21.73 dB
-11.81 dB

-9.91 dB

04:36:36 AM  05/28/2024

04:38:05 AM 05/29/2024

Ready

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr  : An26-14 of 20



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

FR1 n26 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.80 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBm
10 dBrmr
b et M A e Attt At
0 dBm
-10 dBmr / \
SEM_LIMIT_002_ABS_0 ‘ J \
-20 dBr }\,\
-30 dBr +
-40 d;y N B
-60 dBnr
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.48 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -25.54 dBm -49.03 dB -12.54 dB
5,038 MHz -5.000 MHz 300.000 Hz 813.98551 MHz 46.12 dBm -69.60 dB -26.12dB
5.000 MHz 5.038 MHz 300.000 Hz 824.035 55 MHz -53.78 dBm -77.26 dB -33.78 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -37.03 dBm -60.52 dB -24.03 dB
Ready [N o 2020

04.50:23 AM__05/20/2024

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

SGL

Ref Level 30.00 dBm  Offset 2.80dB Mode Sweep
Count 100/100
1 Spectrum Emission Mask @ 1Rm Avg
Limit Chec PASS
20 dBrr
10 dBrm
[
0 dBrm / M\\
-10 dBm:
SEM_LIMIT_002_hBS_0 ‘ f \
-20 dBnr ;} \ﬁ
-30 dB "
-40 dBm T [, T e e
,SQW..W
60 dBm
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.95 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.885 25 MHz -29.72 dBm -52.67 dB -16.72 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz -44.72 dBm -67.67 dB -24.72 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.028 41 MHz -53.01 dBm -75.97 dB -33.01 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.098 11 MHz -34.72 dBm -57.68 dB -21.72 dB

04.52.03 AM__05/20/5004

TEL : 886-3-327-3456 Page NumMASKr

FAX : 886-3-328-4978

: An26-15 of 20




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm Offset 2.80 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBmr
10 dBm
ot i e R A S

/ \

-10 dBmr
SEM_LIMIT_002_ABS_0 ‘ / \

-20 dBnr \\\
-30 dBnr \,\‘W
b,

-40 dBm p——

i

-60 dBnr
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.91dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz -28.93 dBm -50.84 dB -15.93 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz -44.82 dBm -66.73 dB -24.82 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.023 51 MHz -54.23 dBm -76.13 dB -34.23 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -36.52 dBm -58.42 dB -23.52 dB

. 20280529
Ready  [NENNNNNN o CEEA

04.53.43 AM_05/20/2024

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 2.80 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Ched! PRSS
20 dBrr
10 dBm

/ \

| \

SEM_UIMIT_002_pBS_0

[ \

-30 dBmr M n
40 dpm " Wm%w
-60 dBm
CF 819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.45 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz 5,038 MHz 100000 kHz 813.93503 MHz -28.76 dBm -50.21 dB -15.76 dB
-5.038 MHz 5,000 MHz 300.000 Hz 813.99643 MHz -44.47 dBm -65.93 dB -24.47 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.009 59 MHz -54.10 dBm -75.55 dB -34.10 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.064 94 MHz -37.77 dBm -59.22 dB -24.77 dB

. 20220529
Redy [N == " onsa2)

04.54.03 AM__05/20/5004

TEL : 886-3-327-3456 Page NumMASKr  : An26-16 of 20

FAX : 886-3-328-4978




seanran cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

RefLevel 30.00 dBm Offset 2.80dB Mode Sweep

1 Spectrum Emission Mask

SGL

Count 100/100
@1Rm Avg

Limit Chec P

20 dBnr

10 dBrv

P \

-10 dBmr
SEM_LIMIT_002_ABS_0 ‘ j

-20 dBmr (J

-30 dBmr

-40 dBmr ]

o b

-50 dBm

dBmr

'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 19.43 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95163 MHz -33.15dBm -52.57 dB -20.15dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz -48.53 dBm -67.95 dB -28.53 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.024 64 MHz -60.99 dBm -80.42 dB -40.99 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.093 96 MHz -42.28 dBm -61.71 dB -29.28 dB

[T e
TE 085505

04,5508 AM__05/20/2024

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm  Offset 2.80 dB Mede Sweep SGL
Count 100/100
1 Spectrum Emission Mask ®1Rm Avg
Limit Chec PASS
20 dBrr
10 dBnv
0 dBmr /MW\J\'NWM“ Wil
-10 dBm
SEM_LIMIT_002_ABS 0 ‘ f
-20 dBnr
-30 dB M
40 dBm ] pass,
R T
| 0.4pe e
-60 dBm
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 20.94 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
10,000 Mz 5.038 MHz 100.000 kHz 813.935 03 MHz -21.14 dBm -48.69 dB -14.74 db
5.038 Mz 5.000 Mz 300000 Hz 81398740 MHz 4637 dBm 6732 dB -2637 dB
5000 Mz 5038 M 300,000 He 824,005 46 MH2 4775 dBm 6870 dB 21758
5038 Mz 10,000 Mz 100,000 kHz 824.06080 MHz 30.11 dBm -51.05 dB 1711 dB

[T % T
TF  oss5us

04-E55.48 AM__05/20/5004

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr

: An26-17 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 30.00dBm  Offset 250 dB Mode Auio Sweep s6L RefLevel 30.00dBm  Offsct 280 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm 40 e
0 I t 50 }
R o B t™ N R e e e gy ™ B
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 42.83115 MHz -63.16 dBm -50.16 dB 30,000 MHz 809.000 MHz 100.000 kHz 41.532 89 MHz -63.25 dBm .25 di
829.000 MHz 1.000 GHz 100.000 kHz £30.64536 MHz -64.50 dBm -51.50 dB 629.000 Mz 1.000 GHz 100.000 kHz $29.491 50 MHz -64.36 dBm 5136 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62905 GHz -43.80 dBm -30.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63405 GHz -44.36 dBm 31.36 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.48825 GHz -50.50 dBm -37.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98980 GHz -50.51 dBm -37.51 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.48831 GHz 50.90 dBm -37.90dB 7.000 GHe 91000 GHz 1.000 Mz 7.88156 GHz -51.06 dBm 38.06 dB.
Ready T & Wh Ready &
04:47:34 A 05/29/2024 04:48:56 M 05/23/2024
Ref Level 30.00dBm  Offset 250 dB Mode Auto Sweep 56
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm
50
PR A S L e W I
60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 54,688 60 MHz -63.15 dBm -50.15 dB
829.000 MHz 1.000 GHz 100.000 kHz $29.02137 MHz -63.47 dBm -50.47 dB
1.000 GhHz 3,000 GHz 1.000 MHz 1.63905 GHz -44.68 dBm -31.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48385 GHz -50.56 dBm -37.56 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.46832 GHz -51.14 dBm -38.14.dB
04:46:33 A 08/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr

: An26-18 of 20



seanran cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0017
40 Normal Voltage 0.0005
30 Normal Voltage 0.0034
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0037
PASS
-10 Normal Voltage 0.0015
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0061
20 Normal Voltage 0.0000
20 Battery End Point 0.0020

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr

: An26-19 of 20



seanran cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz 2.5 ppm
Temperature Voltage
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0046
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0045
0 Normal Voltage 0.0041
PASS
-10 Normal Voltage 0.0017
-20 Normal Voltage 0.0049
-30 Normal Voltage 0.0062
20 Maximum Voltage 0.0079
20 Normal Voltage 0.0000
20 Battery End Point 0.0046

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumMASKr
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seanran cas. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824MHz 3.62 4.52 5.44 5.78 PASS

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824MHz 6.54 PASS

TEL : 886-3-327-3456 Page Number 1 A13-1 of 13

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

RefLevel J000dBm Offsct 2305 = AnBW 20 MH: RefLevel 3000 dBm Offset 2805 = AnBW 20 Mz
- an 3008 MeosTime 6.5ms st 308 Mess Time 65 ms
1 CCOF wF
— =
= 1
e 1E
i i
T IE |
! |
1E04 - 108 \
T I
i \
| \
T T
|
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_Em dBm 27.93 dBm —u] dB 156 db 3,00 db 360D _ =_u.zs dBm 28.20 dBm 4.94d8 24248 356 0 45248 .
e o - 3 [ ] o
05:37:42 MM 05/23/2024 05:38:02 MM 05/25/2026
RefLevel J000dBm Offsct 2305 = AnBW 20 MH: RefLevel 3000 dBm Offset 2805 = AnBW 20 Mz
- are 3000 Meas Time 65 ms - an 308 Mess Time 65 ms
1 CCOF 153 view |1 ccoF 155 View
1E- = =
®
5 1E 3
| |
b ]
\ |
1E04 104 -
1 P
|
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-"_zzls dBm 28,01 dBm —sm dB 25048 480 b 5.44 9B 57200 = 21.66 dBm 27.88 dBm 62248 256 dB 495 db 578 db 5.10dB
oo NERNERENE & 3 T ] " =
05:38:21 MM 05/23/2024 05:38:41 MM 05/25/2026
Reflevel 000dBm Offset 28045 = AnBW 20 Mz
- 000 MessTime 65 ms
1 CCOF 153 View
-
1604 :
¥
i
i
|
|CF 824.0 MHz_

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 19.66 dBm 26,94 dBm 728.d8 252 dB 51648 65498 71448
05:39:02 KM 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-2 of 13



seanran cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824MHz 5.10 9.81 14.53 19.44
BW 25MHz 30MHz
Mod. Pl/2 BPSK Pl/2 BPSK
824MHz - -
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 5.34 5.28 10.34 10.30 15.35 15.36 20.46 20.60
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824MHz 5.23 5.20 10.25 10.26 15.35 15.33 20.46 20.46
TEL : 886-3-327-3456 Page Number : A13-3 of 13

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 100 kHz

-an 305 SWT 101 ms @ VEW 300k Mode Auto Sweep
M 2108em
21,465 000
20 dBm 41 19,067 ik - 2 1.08 a8}
PV e S VPPN P v ¥ S ‘\.M.Ar\_nAJyw\ 5.098000 MHz
10 - -
/ \
oo / A
o ¢
o PR SN

(8240 MHz 70001 pis 0 Mz Span 10.0 Mz
- BT

05:34:34 MM 05/29/2024

FR1 n26 / 5MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 25008 = REW 100 kHz Ref Level 30,00 B Offset 25008 = REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

0 v o S | SRRV W e e, T o 15286 dém e B er T s g A,
Ji ) 7 \
2 b 2 b \
A\
Jodb t0dbe - At

(CF 824.0 Mz 10001 pts 0 MHz/ Span 10.0 MHz || [CF324.0 MHz 10001 pts 6 MHz/ Span 10.0 MHz
P ] e e

05:34:06 AM 05/29/2024 05:32:45 MM 05/29/2024

64QAM 256QAM

Ref Level 30,00 B Offset 25008 = REW 100 kHz Ref Level 30,00 B Offset 25008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep - an 3008 SWT 10,1 ms = VBW 300 kHz _ Mode Auto Sweep

N L SR L NUSUNI  TER e AL VY

- 10 411,185 déim

(GFa24.0MHz 70001 pis 0 Mz

iz | (Fazanmmz 70001 pis 0 MHz/

05:32:17 MM 05/29/202% 05:30:55 AM 05/29/2024

TEL : 886-3-327-3456 Page Number : A13-4 of 13
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

r,a-\...,n-"\'f\ﬂ- s At A, | smsconm

(8240 MHz 70001 pis 0 Mz Span 20.0 Mz
- BT

05:26:14 AM 05/29/2024

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 25008 = REW 200 kHz Ref Level 30,00 B Offset 25008 = REW 200 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

20 dBm assas | |20 dom
. 10,3500 Mz

o i '
“‘/’( M‘ e il

(GF824.0 MHz. 70001 pts 0 WiHz/ Span 30.0 MHz || [GF824.0 MHz. 0001 pts 10 M2/ Span 30.0 Mz

05:26:42 AM 05/29/2024 05:28:04 AM 05/29/2024

64QAM 256QAM

Ref Level 30,00 B Offset 25008 = REW 200 kHz Ref Level 30,00 B Offset 25008 = REW 200 kHz
- an 3006 SWT 101 ms  VBW 1Mtz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

® i M.MWMM'MWW"\\ o 41 11,628 déim - 0,
f / - |
o dtr | o dt / i
\ ! \
10 4B iz T 10 dBm It

GFazomAE 70001 pis T Span

| | [Fazaamme 0001 pis G WiHa/ Span

05:28:31 MM 05/29/2024 05:29:53 MM 05/29/2024

TEL : 886-3-327-3456 Page Number : A13-5 of 13
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2803-02C

FR1 n26 / 15MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

.16 a8}

20 dom 1119251 dafn P NP " T o

(8240 MHz 70001 pis 0 Mz Span 30.0 Mz
- BT

05:24:51 AM 05/29/2024

FR1 n26 / 15MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 25008 = REW 300 kHz Ref Level 30,00 B Offset 25008 = REW 300 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

20 dBm i 20 dBm D21} .04 b}
51 15.363.00 M

(CF 824.0 Mz 10001 pts 0 MHz/ Span 30.0 MHz | | [CF824.0 MHz 10001 pts 6 MHz/ Span 30.0 MHz
e ] e Tt

05:24:22 AM  05/29/2024 05:23:01 KM 05/29/2024

64QAM 256QAM

Ref Level 30,00 B Offset 25008 = REW 300 kHz Ref Level 30,00 B Offset 25008 = REW 300 kHz

- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

2000
B 034 a5}
1533000 Mz

3
{
{

f’
|CF 824.0 MHz 10001 pts 0 MHz/ Span 30.0 MHz | | (CF 824.0 MHz 10001 pts .0 MH2/
05:22:38 A 05/29/2028 05:21:12 AM  05/29/2028

TEL : 886-3-327-3456 Page Number : A13-6 of 13
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 500 ke

- an 3008 SWT 101 ms @ VBW 2wz Mode Auto Swesp
20 dom 1119231 dafn 1t a18ey
Mﬂrwwwﬁ\ 15,484 00 Mz
10 ¥
. \
10 B 1\
T k
7
|CF 824.0 MHz 10001 pts 0 MHz/ Span 40.0 MHz

05:17:04 AM 05/29/2024

FR1 n26 / 20MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 25008 = REW 500 ke
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 25008 = REW 500 ke
= A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

Jm]ﬂ

s

(GF824.0 MHz. 70001 pts

05:17:33 MM 05/29/2024

MHz/ Span 40.0 MHz | | [CF824.0 MHz 10001 pts

0 e/

05:18:54 AM 05/29/2024

Span 40.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 25008 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

Ref Level 30,00 B Offset 25008 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

ki

(GFa24.0MHz 0001 pts.

05:19:21 MM 05/29/2024

0 Mz Span 40.0 Mz || [GF824.0 MHz 10001 pts

.0 MHz/

05:20:44 AM 05/29/2024

Span 40.0 WAz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824MHz 4.48 8.99 13.45 17.97
BW 25MHz 30MHz
Mod. Pl/2 BPSK Pl/2 BPSK
824MHz - -
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 4.51 4.54 9.31 9.32 14.14 14.15 18.94 19.02
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824MHz 4.51 4.50 9.30 9.35 14.18 14.12 19.02 19.10
TEL : 886-3-327-3456 Page Number : A13-8 of 13

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 100 kHz
SWT 1,01 ms ® VBW 300tz
h

Mode &

(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 825.119 MHz 19.19 dBm 4.483333386 MHz

n 1 82174219 MHz 12,61 dim Occ Bw Centroid 23,983 855 318 MHz

i 1 82622550 MHz 1236 d8m Oce B Freq Offset 16144661 63 kHz

05:35:00 AM  05/29/2024

FR1 n26 / 5MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 25008 = REW 100 kHz

Ref Level 30,00 B Offset 25008 = REW 100 kHz

= an 5005 SWT 101 ms ® VBW 300kt Mode Auto Sweep - an 3060 SWT 101 ms ® VEW 30ktiz _Mode Auto Sweep
3 3

. e ~ - - . et Vo
o - o -
GazoNE ot pte Gz Span 10.0 Wiz || (G 823.0 Nz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble

M 1 823.061 MHz 14.28 dBm 4517017791 MHz M 1 823.131 MHz 1536 dBm Oce Bw 4.542 566937 MHz

m 1 821,737 Mz 930 dgm Occ B Centroid 823,995 A0S 254 Wiz m 1 821721 07 Wiz 357 dim Gec B Centroid 823,992 355 529 Wiz

n 1 826354 31 Mtz 7.30 dgen Occ B Freq Offset 4154706 266 kil n 1 826263 64 Mtz 933 diin Occ B Freq Oftset 7644 470804 ke

05:33:39 MM 05/29/2024

05:33:12 MM 05/29/2024

64QAM

256QAM

Ref Level 30,00 B Offset 25008 = REW 100 kHz

Ref Level 30,00 B Offset 25008 = REW 100 kHz

-t SWT 101 ms = VBW 300k Mode Auto Sweep -t 008 SWT 101 ms = VBW 300k Mode Auto Sweep
L 3 i ad Bandwidth
= =
25 63800 Wi 2416000 W
2 , 2
10 - - 10 < = =
7
0 0
[T 001 pis S Span 10,0 Wik || 7 824 0 e 001 pis o] Span 10 Nz
2 Marker Table 2 Marker Table
i 1 825,638 MHz 1887 dBm O 4514004046 MHz Wi 1 828,16 MHz 10.97 dBm Occw 4504563 183 MHz
n i 82112692 Mha 747 dim O o Centroid B23.363917 886 i n i a21.121 51 Wihe 580 dim Occ B Cantroid B2373 780 711 Wi
0 i 262409 s 250 dim O B Frea Offet 16082 514056 k¥t 0 i 2620608 s 5 63 g Occ B Frea Offset

05:31:51 MM 05/29/2024

05:31:22 MM 05/29/2024

26,205 289 419 kHz
mm o

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-9 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02C

Pl/2 BPSK

v i

Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

= an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
d Bandwidth
M) 1878 dtm)
&21.5820 MHz
L
0 '.\
0 a

(F824.0 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 821.562 MHz 18.78 dBm Occ Bw 8990136159 MHz

m 1 819,287 MHz 13.42 dim Oce Bw Centroid B23.782057929 MHz

i 1 8282771 MHz 1312 dim Oce B Freq Offset 217,942 071 185 kHz

05:25:47 MM 05/29/2024

Measur

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

ultiVie Spectrum

Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

05:27:09 KM 05/29/2024

SWT 101 ms = VBW 1Mz Mode Auto Sweep 3000 SWT 101 ms © VBW | Mtz Mode Auto Sweep
h
Mi[] 1523 dbim M) 1481 dbim
6216620 M 625,069 0 M
n u 0 s
. . e . PR A o -
o o :
o I o
[ \ A
(7 820 e 001 e 0 Mz Span 20.0 MHz || [CF 8200 Wz 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 821.662 MHz 15.23 dBm 9315737113 MHz mi 1 825.099 MHz 14.81 dBm Qce Bu 9.325822004 MHz
n 1 8193215 MHz 1110 dim Oce B Centroid B23579356513 MHz n 1 8193188 MHz 598 dim Occ B Gentroid B23.981 698 372 Mz
n 1 8266372 MHz 970 dbm Oce B Freq Offset 20643 487 1 k2 n 1 8266416 MHz 1060 dim Occ B Freq Offset 18,301 627 786 kHe

05:27:37 MM 05/29/202%

64QAM

256QAM

ultiv Spectrum

Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

ultiVie Spectrum

Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz
1.01 s VBW

swT Mode Auto Sweep

2 Marker Table

- A 3008 SWT 101 ms @ VBW 1wz Mode Auto Swesp 305 iz
1 Occupiad Bandwidth Bandwidth
WiO] 1454 din WiR] 1185 i
523,481 0 MH 523,081 0 MH
» »
0 F— . 0 e -
0 0 1
W /
]
J
i oot T )
. v v
1 LW VEVNSY NN
[FETS 001 prx [T Span 20.0 Wiz || | 524.0 Wi 001 prs ] Span 20.0 Wiz

2 Marker Table

M 1 823.481 MHz 1494 dBm Occ Bw 9301950041 MHz M 1 823.081 MHz 11.85dBm 9351638426 MHz
m 1 B19.3187 MHz 10,12 dim Oce Bw Centroid B23.969 676,038 MHz m 1 19,299 MHz 611 diim Occ B Gentroid B22.574 B4B 65 MHz
i 1 828,630 7 MHz 1014 d8m Oce B Freq Offset 30323 962 378 kHe i 1 828,650 7 MHz 7.69 dBim Oce Buw Fren Offset 25151349 721 kHz

05:28:58 KM 05/29/2024

05:29:27 MM 05/29/2024

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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